See us on:
Visit CP on Facebook Visit CP on Twitter Visit CP on YouTube
Is your boat in the gallery?
Image Gallery  
Instructions & Guides:
Instructions  
Find Parts by Mercury Model:
OEM Part Finder  
What's on sale today?
Sale Specials  
What are you looking for Today?

Need Help? Call Us:

1-800-225-9871

Outside the USA? Call 707-585-9871

496 Mag Base Model - Serial 1A066166 Thru 1A350678 - Axius Steering, Fluid Filter (HP) 1A349743 And Above

Section Drawing: (Hover or click to view larger)

Other Sub-Sections:

Untitled Document
Ref. OEM Part # Hardin # Mallory # GLM # SEI # Description Num Req. Superceded From Special Notes
1 879172T



BRACKET, Oil Filter Mount 1  
2 13-72521



LOCKWASHER, Internal Tooth 3

3 10-816585



SCREW, (.375-18 x .875) 3  
4 8M2017033



PLATE, Cover 1
 
5 10-4000332



SCREW, (M6 x 35) 1  
6 8M2017031



CLAMP 1  
7 879288T



FILTER, High Pressure 1  
8 10-844886



SCREW, (.250-20 x 4.250) 3  
9 13-26992



LOCKWASHER, (.250) Stainless Steel 3  
10 12-29245


602-98-262-25 WASHER, (.281 x .500 x .060) Stainless Steel 3  
11 8M2015982



FITTING, Adapter (-6ORF TO -8ORB) 2  
12 NSS



NOT SOLD SEPARATE, O-RING 1   This Part is not sold separately
13 NSS



NOT SOLD SEPARATE, O-RING 1   This Part is not sold separately
14 8M2006730



BRACKET, Pressure Hose Mount 1  
15 54-8M2007315



CLAMP, Tube 2  
16 8M2007316



PLATE, Tube Clamp 1  
17 10-78038



SCREW, (.250-20 x 1.75) 2  
18 879194T



BRACKET, Filter Hose Clamp 1  
19 8M2017127



CLAMP, Hose 1  
20 8M2017128



PLATE, Cover 1  
21 8M2008285



RETAINER, Oil Line 1  
NS 10-4000335



SCREW, (M6 x 50), M6 x 50 Hose 3  
NS 12-4002316



WASHER 3  
NS 13-400256



LOCKWASHER, (M6) 3